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samran as. FCC RF Test Report

Report No. : FR432502F

In-Band Emissions

Test Result
Test Freq Ru Ru Limit
Vil Antenna (MH2) o - Result Verdict
11BE320 Antl 6585 Puncturing 80+40M RU6 See test graph See test graph PASS
MIMO Ant2 6585 Puncturing 80+40M RU6 See test graph See test graph PASS
11BES8O Antl 6625 Puncturing 20M RU4 See test graph | See test graph PASS
MIMO Ant2 6625 Puncturing 20M RU4 See test graph See test graph PASS
11BE160 Antl 6505 Puncturing 40M RU4 See test graph See test graph PASS
MIMO Ant2 6505 Puncturing 40M RU4 See test graph See test graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

Test Graphs

11BE320MIMO_Ant1_

6585 Puncturing 80+40M_RUG6

Spectrum

(=)

Ref Level 15.00 dBm
Count 100/100

Offset 15.31 dB

Mode Sweep

heck

l
.

-60 dBm

-70 dBm

-80 dBm

CF 6.585 GHz

10001 pts Span 1.6 GHz

Spectrum Emission Mask
Peak Power -6.76 dBm

Standard: None
RBW 5.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -506.400 MHz 5.000 MHz 5.87436 GHz -49.85 dém -43.10 dB -3.10dB
-506.400 MHz | -337.600 MHz 5.000 MHz 6.07884 GHz -50.14 dem -43.38 dB -3.40 dB
-337.600 MHz | -169.800 MHz 5.000 MHz 6.24828 GHz -49.44 dBm -42.68 dB -14.72 dB
-169.800 MHz | -168.800 MHz 5.000 MHz 6.41528 GHz -46.54 dBm -39.78 dB 2145 dB
168.800 MHz 169.800 MHz 5,000 MHz 6.75472 GHz -50.17 dBm -43.41 dB -25.08 dB
169.800 MHz 337.600 MHz 5,000 MHz 6.92252 GHz -49.27 dBm -42.51 dB -1451 dB
337.600 MHz 506.400 MHz 5,000 MHz 7.00052 GHz -52.09 deém -45.34 dB -5.40 dB
506.400 MHz 200,000 MHz 5,000 MHz 7.00356 GHz -52.05 dém -45.30 dB -5.30 dB
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-506.400 MHz -337.600 MHz 5.000 MHz 6.07884 GHz | -50.54 dBm -43.22 dB -3.24 dB
-337.600 MHz -169.800 MHz 5.000 MHz 6.24940 GHz | -50.28 dBm -42.97 dB -15.07 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.41528 GHz | -47.47 dBm -40.16 dB -21.82 dB
168.800 MHz 169.800 MHz 5.000 MHz 6.75472 GHz -50.28 dBm -42.96 dB -24.63 dB
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-200.000 MHz | -136.200 MHz 1.000 MHz 6.42086 GHz -57.80 dém -43.50 dB -3.50 dB
-136.200 MHz -90,800 MHz 1.000 MHz 6.48926 GHz -58.10 dém -43.90 dB -3.92 dB
-90,800 MHz 46,400 MHz 1.000 MHz 6.53490 GHz -57.99 dBm -43.60 dB -15.82 dB
46,400 MHz 45,400 MHz 1.000 MHz 6.57862 GHz -53.47 dBm -39.17 dB -19.57 dB
45.400 MHz 46.400 MHz 1,000 MHz 6.67138 GHz -57.44 dBm -43.14 dB -23.54 dB
46.400 MHz 90.800 MHz 1,000 MHz 6.71518 GHz -57.69 dBm -43.39 dB -15.50 dB
90.800 MHz 136,200 MHz 1,000 MHz 6.76106 GHz -57.31 dém -42.01 dB -2.05 dB
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45,800 MHz 44,800 MHz 1.000 MHz 6.57922 GHz -52.50 dBm -38.14 dB -18.54 dB
44.800 MHz 45.800 MHz 1,000 MHz 6.67078 GHz -57.15 dBm -42.79 dB -23.19 dB
45.800 MHz 89.600 MHz 1,000 MHz 6.71426 GHz -57.80 dBm -43.44 dB -15.50 dB
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JL ) [T )
Date: 11.MAY.2024 04:55:02

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2A5NV-A9210

Page Number

1 A2-313 of A2-314
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-400,000 MHz | -264,000 MHz 2,000 MHz 6.21328 GHz -55.03 dBm -44.13 dB -4.13 dB
-264.000 MHz | -176.000 MHz 2,000 MHz 6.24112 GHz -55.28 dBm -44.38 dB -4.40 dB
-176.000 MHz -89.000 MHz 2,000 MHz 6.32604 GHz -55.37 dBm -44.47 dB -16.47 dB
-§9.000 MHz -88.000 MHz 2,000 MHz 6.41604 GHz -51.30 dBm -40.40 dB -21.23dB
98.000 MHz 989.000 MHz 2,000 MHz 6.59396 GHz -53.91 dBm -43.01dB -23.84 dB
89.000 MHz 176.000 MHz 2,000 MHz 6.68096 GHz -55.12 dBm -44.22 dB -16.23 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -259.200 MHz 2,000 MHz 6.22920 GHz -55.17 dBm -43.72dB -3.72dB
-259.200 MHz | -172,800 MHz 2,000 MHz 6.24592 GHz -55.43 dBm -43.98 dB -3.99 dB
-172,800 MHz -87.400 MHz 2,000 MHz 6.33224 GHz -55.53 dBm -44.08 dB -16.09 dB
-87.400 MHz -86.400 MHz 2,000 MHz 6.41764 GHz -50.88 dBm -39.43 dB -20.27 dB
86.400 MHz 87.400 MHz 2,000 MHz 6.59236 GHz -52.07 dBm -40.62 dB -21.46 dB
87.400 MHz 172.800 MHz 2,000 MHz 6.67744 GHz -55.06 dBm -43.61dB -15.65 dB
172.800 MHz 259,200 MHz 2,000 MHz 6.76360 GHz -54.71 dém -43.26 dB -3.35 dB
259.200 MHz 400.000 MHz 2,000 MHz 6.90208 GHz -54.42 dgm -42.97 dB -2.97 dB
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= as. FCC RF Test Report Report No. : FR432502F

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0 l
300011 4 3
| 1
20.0 3t 1
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1% 0.178 44.05 -20.54 £4.59 33.60 0.04 10.41 @F
2 0.178 30.65 -23.94 54.59 20.20 0.04 10.41 Average
3 0.181 42.94 -21.04 63.98 32.50 0.03 10.41 QP
4 0.181 27.64 -26.34 53.98 17.20 0.03 10.41 Average
5 0.247 36.01 -25.85 61.86 25.60 0.04 10.37 QP
6 0.247 20.61 -31.25 51.86 10.20 0.04 10.37 Average
7 0.287 30.88 -29.44 60.32 20.50 0.04 10.34 QP
8 0.297 18.68 -31.64 50.32 8.30 0.04 10.34 Average
9 0.447 28.84 -28.09 56.93 18.60 -0.01 10.25 QP
10 0.447 18.44 -28.49 46.93 8.20 -0.01 10.25 Average
11 13.267 23.16 —36.84 60.00 12.20 —0.13 11.09 @P
12 13.267 17.26 —32.74 50.00 6.30 —0.13 11.09 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210



saronas. FCC RF Test Report

Report No. : FR432502F

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 | 15E RSS247-AVG
40.0
30.0 !
1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV 3 ~ dBuv _ aBuv dB a8
1 0.153 38.66 -27.16 £5.82 28.20 0.04 10.42 QP
2 0.153 21.96 -33.86 55.82 11.50 0.04 10.42 Average
34 0.177 47.06 -17.58 64.64 36.60 0.05 10.41 QP
4 0.177 31.06 -23.58 54.64 20.60 0.05 10.41 Average
5 0.184 46.36 -17.92 64.28 35.90 0.05 10.41 QP
6 0.184 30.06 -24.22 54.28 19.60 0.05 10.41 Average
7 0.202 34.16 -29.38 £3.54 23.70 0.05 10.41 QP
g 0.202 22.06 -31.48 53.54 11.60 0.05 10.41 Average
9 0.464 30.67 -25.96 56.63 20.50 -0.07 10.24 QP
10 0.464 21.47 -25.16 46.63 11.30 -0.07 10.24 Average
11 13.989 29.82 -30.18 60.00 18.80 -0.12 11.14 gP
12 13.989 22.92 -27.08 50.00 11.90 —0.12 11.14 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432502F

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 22 ~23C
Test Engineer: Koi Ji e 41 ~ 429
Radiated Spurious Emission Test Modes
Mode Band (%ag;i) Antenna Modulation Channel Frequency 32:2 RU Remark

Mode 1 U-NII-8 6.525-7.125 CDD 1+2 802.11be EHT20 2 5935 MCSO Full -
Mode 2 U-NII-8 6.525-7.125 CDD 1+2 802.11be EHT20 2 5935 MCSO0 52/37 -
Mode 3 U-NII-8 6.525-7.125 CDD 1+2 802.11be EHT20 2 5935 MCSO0 37+2 -
Mode 4 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT20 1 5955 MCSO0 - -
Mode 5 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT20 1 5955 MCSO0 52/37 -
Mode 6 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT20 1 5955 MCSO0 37+2 -
Mode 7 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT20 45 6175 MCSO - -
Mode 8 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT20 93 6415 MCSO0 - -
Mode 9 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT40 3 5965 MCSO0 - -
Mode 10  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT40 43 6165 MCSO0 - -
Mode 11 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT40 91 6405 MCSO0 - -
Mode 12 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT80 7 5985 MCSO0 Full -
Mode 13 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT80 7 5985 MCSO PC 20MHz,Loc 4 -
Mode 14 U-NII-5 5.925-6.425 CDD 1+2 802.1lbe EHT80 7 5985  MCSO o, +|2_4RZL,JLoc A
Mode 15  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT80 39 6145 MCSO Full -
Mode 16  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT80 87 6385 MCSO Full -
Mode 17  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT160 15 6025 MCSO0 Full -
Mode 18  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT160 15 6025 MCSO PC 40MHz,Loc 4 -
Mode 19  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT160 15 6025 MCSO 9964_254[10(: 4 -
Mode 20  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT160 47 6185 MCSO0 Full -
Mode 21  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT160 79 6345 MCSO0 Full -
Mode 22 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT320 31 6105 MCSO Full -
Mode 23  U-NII5 5.925-6.425 CDD 1+2 802.1lbe EHT320 31 6105  MCSO g 40,\;52]'_0(: 6 -
Mode 24  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT320 31 6105 MCSO 996*2-:-_4":28[31,LOC 6 -
Mode 25  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT320 63 6265 MCSO0 Full -
Mode 26  U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT20 97 6435 MCSO - -
Mode 27  U-NII-5 6.425-6.525 CDD 1+2 802.11be EHT20 105 6475 MCSO - -

Sporton International Inc. (Kunshan) Page Number : C1lof C139
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Report No. : FR432502F

Mode

Mode 28
Mode 29
Mode 30
Mode 31
Mode 32
Mode 33
Mode 34
Mode 35
Mode 36
Mode 37
Mode 38
Mode 39
Mode 40
Mode 41
Mode 42
Mode 43
Mode 44
Mode 45
Mode 46
Mode 50
Mode 51
Mode 52
Mode 53
Mode 54
Mode 55

Band
U-NII-5
U-NII-5
U-NII-5
U-NII-5
U-NII-5
U-NII-5
U-NII-7
U-NII-5
U-NII-5
U-NII-5
U-NII-5
U-NII-5
U-NII-8
U-NII-5
U-NII-8
U-NII-8
U-NII-8
U-NII-8
U-NII-8
U-NII-8
UNII-8
U-NII-8
U-NII-8
U-NII-8
U-NII-8

Band
(GHz)

6.425-6.525
6.425-6.525
6.425-6.525
6.425-6.525
6.525-6.875
6.525-6.875
6.525-6.875
6.525-6.875
6.525-6.875
6.525-6.875
6.525-6.875
6.525-6.875
6.875-7.125
6.525-6.875
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125
6.875-7.125

Antenna

CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2
CDD 1+2

Modulation

802.11be EHT20
802.11be EHT40
802.11be EHT40
802.11be EHTS80
802.11be EHT20
802.11be EHT20
802.11be EHT20
802.11be EHT40
802.11be EHT40
802.11be EHT40
802.11be EHTS80
802.11be EHTS80
802.11be EHT80
802.11be EHT160
802.11be EHT20
802.11be EHT20
802.11be EHT20
802.11be EHT20
802.11be EHT20
802.11be EHT40
802.11be EHT40
802.11be EHT40
802.11be EHTS80
802.11be EHTS80
802.11be EHT80

Data

Channel Frequency Rate

113
99
107
103
117
149
181
123
147
179
135
151
167
143
189
209
229
229
229
195
211
227
199
215
215

6515
6445
6485
6465
6535
6695
6855
6565
6685
6845
6625
6705
6785
6665
6895
6995
7095
7095
7095
6925
7005
7085
6945
7025
7025

MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO0
MCSO
MCSO0
MCSO0
MCSO0
MCSO
MCSO0
MCSO0
MCSO
MCSO

RU Remark

Full -
Full -
Full -
Full -
Full -

Full -
Full -
Full -
Full -
Full -
Full -
Full -

106/54 -
40+6 -
Full -
Full -
Full -
Full -
Full -

MCSO PC 20MHz,Loc 1 -
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432502F

Mode Band FGaIL]g) Antenna Modulation Channel Frequency g::g RU Remark
Mode 56 U-NII-8 6.875-7.125 CDD 1+2 802.11be EHT80 215 7025 MCSO0 LRU 484+242,Loc 1 -
Mode 57 U-NII-8 6.875-7.125 CDD 1+2 802.11be EHT160 207 6985 MCSO0 Full -
Mode 58 U-NII-8 6.875-7.125 CDD 1+2 802.11be EHT160 207 6985 MCSO0 PC 40MHz,Loc 1 -
Mode 59 U-NII-8 6.875-7.125 CDD 1+2 802.11be EHT160 207 6985 MCSO LRU 996+484,Loc 1 -
Mode 60 U-NII-7 6.425-6.875 CDD 1+2 802.11be EHT40 115 6525 MCSO0 Full -
Mode 61 U-NII-7 6.425-6.875 CDD 1+2 802.11be EHT80 119 6545 MCSO0 Full -
Mode 62 U-NII-5 5.925-6.425 CDD 1+2 802.11be EHT160 111 6505 MCSO0 Full -
Mode 63 U-NII-7 6.525-7.125 CDD 1+2 802.11be EHT20 185 6525 MCSO0 Full -
Mode 64 U-NII-8 6.525-7.125 CDD 1+2 802.11be EHT40 187 6885 MCSO0 Full -
Mode 65 U-NII-7 6.525-7.125 CDD 1+2 802.11be EHT80 183 6865 MCSO Full -
Mode 66 U-NII-7 6.525-7.125 CDD 1+2 802.11be EHT160 175 6825 MCSO0 Full -
Mode 67 UNII-5-6 5.925-6.525 CDD 1+2 802.11be EHT320 195 6425 MCSO0 Full -
Mode 68 U-NII-6 6.425-6.875 CDD 1+2 802.11be EHT320 127 6585 MCSO0 Full -
Mode 69 U-NII-7 6.525-7.125 CDD 1+2 802.11be EHT320 159 6745 MCSO0 Full -
Mode 70 U-NII-8 6.525-7.125 CDD 1+2 802.11be EHT320 191 6905 MCSO0 Full -
Mode 71 U-NII-8 6.525-7.125 CDD 1+2 802.11be EHT320 191 6905 MCSO0 PC 80MHz,Loc 1 -
Mode 72 U-NII-8 6.525-7.125 CDD 1+2 802.1lbe EHT320 191 6905 MCSO ngégf%ifggf“ -

Co-location
Mode Band ?Ga:g) Antenna Modulation Channel Frequency g::: RU Remark

2400-2483.5 2400-2483.5 1 NRF 39 - 2Mbps - -
Mode 75 2400-2483.5 2400-2483.5 CDD 1+2 802.11BE EHT20 1 - MCSO0 - -
U-NII-8 6.875-7.125 CDD 1+2 802.11BE EHT80 215 - MCSO0 - -
2400-2483.5 2400-2483.5 1 NRF 39 - 2Mbps - -
2400-2483.5 2400-2483.5 2 Bluetooth-LE_GSFK 39 - 2Mbps - -
Mode 77 U-NII-2A 5.25-5.35 CDD 1+2 802.11BE EHT40 62 - MCSO0 - -
U-NII-8 6.875-7.125 CDD 1+2 802.11BE EHT80 215 5580 MCSO Full RU -
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samons. FCC TEST REPORT Report No. : FR432502F

Summary of each worse mode

Mode Modulation Ch. ('lz\;ﬁ'qz) (dE?(/e/Im) (dléiun\]/i;m) M(ng)in Pol. Z?/Zk Result  Remark
1 802.11be EHT20 2 5924.97 64.56 68.20 -3.64 H AVERAGE Pass Band Edge
1 802.11be EHT20 2  11870.00 37.27 54.00 -16.73 H AVERAGE Pass Harmonic
2 802.11be EHT20 2 5924.97 64.65 68.20 -3.55 V  AVERAGE Pass Band Edge
2 802.11be EHT20 2 - - - - - - - Harmonic
3 802.11be EHT20 2 5924.97 50.60 68.20 -17.60 H AVERAGE Pass Band Edge
3 802.11be EHT20 2 - - - - - - - Harmonic
4 802.11be EHT20 1 5924.97 62.60 68.20 -5.60 H AVERAGE Pass Band Edge
4 802.11be EHT20 1  11910.00 37.60 54.00 -16.40 H AVERAGE Pass Harmonic
5 802.11be EHT20 1  5915.35 44.36 68.20 -23.84 H AVERAGE Pass Band Edge
5 802.11be EHT20 1 - - - - - - - Harmonic
6 802.11be EHT20 1 5917.04 44.34 68.20 -23.86 H AVERAGE Pass Band Edge
6 802.11be EHT20 1 - - - - - - - Harmonic
7 802.11be EHT20 45 - - - - - - - Band Edge
7 802.11be EHT20 45 12350.00 47.90 74.00 -26.10 H PEAK Pass Harmonic
8 802.11be EHT20 93 - - - - - - - Band Edge
8 802.11be EHT20 93 12830.00 48.38 88.20 -39.82 \% PEAK Pass Harmonic
9 802.11be EHT40 3 5921.88 60.78 68.20 -7.42 H AVERAGE Pass Band Edge
9 802.11be EHT40 3  11930.00 47.53 74.00 -26.47 H PEAK Pass Harmonic
10  802.11be EHT40 43 - - - - - - - Band Edge
10 802.11be EHT40 43 12330.00 47.84 74.00 -26.16 H PEAK Pass  Harmonic
11  802.11be EHT40 91 - - - - - - - Band Edge
11 802.11be EHT40 91 12810.00 47.63 88.20 -40.57 \% PEAK Pass Harmonic
12 802.11be EHT80 7 5894.44 64.52 68.20 -3.68 H AVERAGE Pass Band Edge
12 802.11be EHT80 7  11970.00 46.71 74.00 -27.29 \% PEAK Pass Harmonic
13 802.11be EHT80 7 5902.76 44.45 68.20 -23.75 H AVERAGE Pass Band Edge
13  802.11be EHT80 7 - - - - - - - Harmonic
14 802.11be EHT80 7 5899.88 44.23 68.20 -23.97 H AVERAGE Pass Band Edge
14  802.11be EHT80 7 - - - - - - - Harmonic
15 802.11be EHT80 39 - - - - - - - Band Edge
15 802.11be EHT80 39 12290.00 46.81 74.00 -27.19 H PEAK Pass Harmonic
16  802.11be EHT80 87 - - - - - - - Band Edge
16  802.1lbe EHT80 87 12770.00 47.47 88.20 -40.73 \% PEAK Pass  Harmonic
17 802.11be EHT160 15 5924.80 64.27 68.20 -3.93 H AVERAGE Pass Band Edge
17 802.11be EHT160 15 12050.00 47.65 74.00 -26.35 H PEAK Pass Harmonic
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samons. FCC TEST REPORT Report No. : FR432502F

Mode Modulation Ch. ('lz\;aqz) (dE?(/e/Im) (dléiun\]/i;m) M(ng)in Pol. Z?/Zk Result  Remark
18 802.11be EHT160 15 5919.00 46.30 68.20 -2190 H AVERAGE Pass Band Edge
18 802.11be EHT160 15 - - - - - - - Harmonic
19 802.11be EHT160 15 5919.60 44.95 68.20 -23.25 H AVERAGE Pass Band Edge
19 802.11be EHT160 15 - - - - - - - Harmonic
20 802.11be EHT160 47 - - - - - - - Band Edge
20 802.11be EHT160 47 12370.00 46.91 74.00 -27.09 H PEAK Pass Harmonic
21 802.11be EHT160 79 - - - - - - - Band Edge
21 802.11be EHT160 79 12690.00 47.24 74.00 -26.76 \% PEAK Pass Harmonic
22 802.11be EHT320 31 5796.84 64.68 68.20 -3.52 H AVERAGE Pass Band Edge
22 802.11be EHT320 31 12210.00 47.57 74.00 -26.43 H PEAK Pass Harmonic
23 802.11be EHT320 31 5918.76 48.35 68.20 -19.85 H AVERAGE Pass Band Edge
23 802.11be EHT320 31 - - - - - - - Harmonic
24 802.11be EHT320 31 5899.88 46.15 68.20 -22.05 H AVERAGE Pass Band Edge
24  802.11be EHT320 31 - - - - - - - Harmonic
25 802.11be EHT320 63 - - - - - - - Band Edge
25 802.11be EHT320 63 12530.00 47.60 74.00 -26.40 V PEAK Pass = Harmonic
26 802.11be EHT20 97 - - - - - - - Band Edge
26  802.1lbe EHT20 97 12870.00 47.99 88.20 -40.21 H PEAK Pass = Harmonic
27 802.11be EHT20 105 - - - - - - - Band Edge
27 802.11be EHT20 105 12950.00 48.40 88.20 -39.80 \% PEAK Pass Harmonic
28 | 802.11be EHT20 113 - - - - - - - Band Edge
28 802.11be EHT20 113 13030.00 47.69 88.20 -40.51 H PEAK Pass Harmonic
29  802.11be EHT40 99 - - - - - - - Band Edge
29 802.11be EHT40 99 12890.00 47.54 88.20 -40.66 \% PEAK Pass Harmonic
30 802.11be EHT40 107 - - - - - - - Band Edge
30 802.11be EHT40 107 12970.00 47.64 88.20 -40.56 \% PEAK Pass Harmonic
31 802.11be EHT80 103 - - - - - - - Band Edge
31  802.11be EHT80 103 12930.00 47.56 88.20 -40.64 H PEAK Pass = Harmonic
32 | 802.11be EHT20 117 - - - - - - - Band Edge
32 802.11be EHT20 117 13070.00 48.76 88.20 -39.44 H PEAK Pass Harmonic
33  802.11be EHT20 149 - - - - - - - Band Edge
33 802.11be EHT20 149 13390.00 47.99 74.00 -26.01 \% PEAK Pass  Harmonic
34 802.11be EHT20 181 - - - - - - - Band Edge
34  802.11be EHT20 181 13710.00 48.70 88.20 -39.50 \% PEAK Pass  Harmonic
35 802.11be EHT40 123 - - - - - - - Band Edge
35 802.11be EHT40 123 13130.00 47.91 88.20 -40.29 H PEAK Pass  Harmonic
36 802.11be EHT40 147 - - - - - - - Band Edge
36 802.11be EHT40 147 13370.00 47.35 74.00 -26.65 H PEAK Pass Harmonic
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Mode Modulation Ch. ('lz\;aqz) (dE?(/e/Im) (dléiun\]/i;m) M(ng)in Pol. Z?/Zk Result  Remark
37 802.11be EHT40 179 - - - - - - - Band Edge
37 802.11be EHT40 179 13690.00 48.66 88.20 -39.54 \% PEAK Pass Harmonic
38 802.11be EHT80 135 - - - - - - - Band Edge
38 802.11be EHT80 135 13250.00 46.96 74.00 -27.04 \% PEAK Pass Harmonic
39 802.11be EHT80 151 - - - - - - - Band Edge
39 802.11be EHT80 151 13410.00 47.07 88.20 -41.13 \% PEAK Pass Harmonic
40  802.11be EHT80 167 - - - - - - - Band Edge
40  802.11be EHT80 167 13570.00 48.87 88.20 -39.33 H PEAK Pass = Harmonic
41 802.11be EHT160 143 - - - - - - - Band Edge
41 802.11be EHT160 143 13330.00 47.45 74.00 -26.55 H PEAK Pass Harmonic
42 802.11be EHT20 189 - - - - - - - Band Edge
42 802.11be EHT20 189 13790.00 48.59 88.20 -39.61 H PEAK Pass = Harmonic
43 802.11be EHT20 209 - - - - - - - Band Edge
43  802.11be EHT20 209 13990.00 49.82 88.20 -38.38  V PEAK Pass = Harmonic
44 802.11be EHT20 229 7125.00 64.99 68.20 -3.21 V  AVERAGE Pass Band Edge
44  802.11be EHT20 229 14190.00 48.34 88.20 -39.86 H PEAK Pass = Harmonic
45 802.11be EHT20 229 7183.72 45.36 68.20 -22.84 V  AVERAGE Pass Band Edge
45  802.11be EHT20 229 - - - - - - - Harmonic
46 802.11be EHT20 229 7180.04 45.37 68.20 -22.83 H AVERAGE Pass Band Edge
46  802.11be EHT20 229 - - - - - - - Harmonic
50 802.11be EHT40 195 - - - - - - - Band Edge
50 802.11be EHT40 195 13850.00 48.99 88.20 -39.21 \% PEAK Pass Harmonic
51  802.11be EHT40 211 - - - - - - - Band Edge
51 802.11be EHT40 211 14010.00 48.05 88.20 -40.15 H PEAK Pass Harmonic
52 802.11be EHT40 227 7138.60 63.78 68.20 -4.42 H AVERAGE Pass Band Edge
52 802.11be EHT40 227 14170.00 48.30 88.20 -39.90 H PEAK Pass Harmonic
53  802.11be EHT80 199 - - - - - - - Band Edge
53  802.11be EHT80 199 13890.00 47.15 88.20 -41.05 V PEAK Pass = Harmonic
54 802.11be EHT80 215 7131.48 65.10 68.20 -3.10 H AVERAGE Pass Band Edge
54  802.11be EHT80 215 14050.00 47.59 88.20 -40.61 V PEAK Pass = Harmonic
55 802.11be EHT80 215 7153.70 45.13 68.20 -23.07 H AVERAGE Pass Band Edge
55  802.11be EHT80 215 - - - - - - - Harmonic
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FCC TEST REPORT

Report No. : FR432502F

Mode Modulation Ch. (IlzvrleHcl) (dléi\oellm) (dléiun\]/i/tm) M(%rg;n Pol Z?/Zk Result Remark
56 802.11be EHT80 215 7153.04 45.12 68.20 -23.08 H AVERAGE Pass Band Edge
56 802.11be EHT80 215 - - - - - - - Harmonic
57 802.11be EHT160 207 7167.64 64.09 68.20 -4.11 H AVERAGE Pass Band Edge
57 802.11be EHT160 207 13970.00 47.62 88.20 -40.58 H PEAK Pass Harmonic
58 802.11be EHT160 207 7131.16 45.53 68.20 -22.67 H AVERAGE Pass Band Edge
58 802.11be EHT160 207 - - - - - - - Harmonic
59 802.11be EHT160 207 7195.24 45.49 68.20 -22.71 H AVERAGE Pass Band Edge
59 802.11be EHT160 207 - - - - - - - Harmonic
60 802.11be EHT40 115 - - - - - - - Band Edge
60 802.11be EHT40 115 13050.00 47.74 88.20 -40.46 \% PEAK Pass Harmonic
61 802.11be EHT80 119 - - - - - - - Band Edge
61 802.11be EHT80 119 13090.00 47.32 88.20 -40.88 H PEAK Pass Harmonic
62 802.11be EHT160 111 - - - - - - - Band Edge
62 802.11be EHT160 111 13010.00 47.18 88.20 -41.02 \% PEAK Pass Harmonic
63 802.11be EHT20 185 - - - - - - - Band Edge
63 802.11be EHT20 185 13050.00 48.15 88.20 -40.05 \% PEAK Pass Harmonic
64 802.11be EHT40 187 - - - - - - - Band Edge
64 802.11be EHT40 187 13770.00 47.94 88.20 -40.26 \% PEAK Pass Harmonic
65 802.11be EHT80 183 - - - - - - - Band Edge
65 802.11be EHT80 183 13730.00 47.45 88.20 -40.75 \% PEAK Pass Harmonic
66 802.11be EHT160 175 - - - - - - - Band Edge
66 802.11be EHT160 175 13650.00 47.47 88.20 -40.73 \% PEAK Pass Harmonic
67 802.11be EHT320 195 - - - - - - - Band Edge
67 802.11be EHT320 195 12850.00 47.66 88.20 -40.54 H PEAK Pass Harmonic
68 802.11be EHT320 127 - - - - - - - Band Edge
68 802.11be EHT320 127 13170.00 47.72 88.20 -40.48 H PEAK Pass Harmonic
69 802.11be EHT320 159 - - - - - - - Band Edge
69 802.11be EHT320 159 13490.00 48.53 88.20 -39.67 H PEAK Pass Harmonic
70 802.11be EHT320 191  7258.36 50.17 54.00 -3.83 H AVERAGE Pass Band Edge
70 802.11be EHT320 191 13810.00 48.47 88.20 -39.73 H PEAK Pass Harmonic
71 802.11be EHT320 191  7385.08 50.12 54.00 -3.88 H AVERAGE Pass Band Edge
71 802.11be EHT320 191 - - - - - - - Harmonic
72 802.11be EHT320 191  7385.08 46.78 54.00 -7.22 \% AVERAGE Pass Band Edge
72 802.11be EHT320 191 - - - - - - - Harmonic
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Co-location
Mode Modulation Ch. (';/Iraqz) ( d;i\\lﬁlm) ( dé_lijnc/i/tm) M(gré;)in Pol. Z(\B/Zk Result Remark

NRF 39 2483.50 50.46 54.00 -3.54 H AVERAGE Pass Band Edge
NRF 39 - - - - - - - Harmonic
802.11BE EHT20 1 2389.69 47.92 54.00 -6.08 H AVERAGE Pass Band Edge
® 802.11BE EHT20 1 - - - - - - - Harmonic
802.11BE EHT80 215  7131.92 61.57 68.20 -6.63 H AVERAGE Pass Band Edge
802.11BE EHT80 215 - - - - - - - Harmonic
NRF 39 2483.50 50.44 54.00 -3.56 H AVERAGE Pass Band Edge
NRF 39 7440.00 44.84 74.00 -29.16 H PEAK Pass Harmonic
Bluetooth-LE_GSFK 39 2483.50 50.44 54.00 -3.56 H AVERAGE Pass Band Edge
Bluetooth-LE_GSFK 39 7440.00 44.84 74.00 -29.16 H PEAK Pass Harmonic
77 802.11BE EHT40 62 5351.85 50.60 54.00 -3.40 V  AVERAGE Pass Band Edge
802.11BE EHT40 62 10620.00 46.93 74.00 -27.07 H PEAK Pass Harmonic
802.11BE EHT80 215 7125.10 64.93 68.20 -3.27 H AVERAGE Pass Band Edge
802.11BE EHT80 215 14051.00 50.28 88.20 -37.92 \Y Peak Pass Harmonic
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FCC TEST REPORT

SPORTON LAB. Report No. : FR432502F
1
Mode Band Edge
U-NII-8_6.525-7.125 802.11be EHT20_CH2_Full_5935MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
ol WL GE PEAK WIF|GE PEAK]
i
813 813 | J7
il f wl WMMMWW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 73.77 66.20 -14.43 60.31 35.10 10.52 3216 0.0 308 68 PEAK 1 593508 9LI5 ---eee weeeee .76 3503 1052 3206 0.0 0@ 68 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
i B3 !
mF\EE(AVGJ WIFBE(AVE)
50 5 |
4 J 1 i T
AV //\/_./""J\’_/
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 64.56 68.20 -3.64 5119 35.10 10.52 3216 @.00 308 6B AVERAGE 1 5935.00 80,92 ---ens -oeee- 6743 35.13 10.52 3216 0.0 300 6B AVERAGE
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432502F

1
Mode Band Edge
U-NII-8_6.525-7.125 802.11be EHT20_CH2_Full_5935MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
W GE PEAK WIF|GE PEAK]
813 813 |
50 il WWW
i oot bl
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 74.62 86.20 -13.58 6116 35.10 10.52 32.16 0.0 335 1L PEAK 1 593500 86,95 ---ens -ee-e- 7343 3506 105 3007 a0 35 10D PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
813 813 1
A Vi) WHSEVG)
50 5 |
44 44 e
Av
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 62.91 68.20 -5.19 49.45 35.10 10.52 3216 @.60 335 111 AVERAGE 1 593500 76,62 ---ens -=e-e- 63.10 35.16 10.53 3217 0.0 335 111 AVERAGE
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Pol. Horizontal Vertical
MLWWW") 0 Level (dBuVim)
4 104
975 074
w [ | A —
\ [ | L] e i W EPEAK|
65'1‘}_‘ [ — I ] [ ] 6: — —_— i
| | U “ L ) WNEI@ wmﬂq\@
488 ! e d T = ) . T A
Peak e b R
325
Avg !
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos .
freg level Line Liit Level Factor Loss Factor Factor Remark Linit Ouer Read Ant Cable Preamp Aux APos TPos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dwvfn dBuv/m A8 BV dB/m BB B dB o deg -
1 11670.00 48.59 74.80 -25.41 55,59 38.88 15.13 6l.66 0.00 100 @ PEA Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
2 11878.068 37.27 54.06 -16.73 44.27 38.88 15.18 6l.B6 .08 16@ @ AVERAGE 1 11876.08 47.78 74.00 -26.22 5478 38.88 15.18 6L.06 Q.00 ---  --- PEAC
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2
Mode Band Edge
U-NII-8_6.525-7.125 802.11be EHT20_CH2_52/37_5935MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
WWIFI GE PEAK 1 WIF|GE PEAK]
813 813 | J7
50 5.
a g A S P St " W
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 7147 88.20 -16.73 57.91 5.0 10.52 3216 0.0 289 S4 PEMK 1 593508 87.15 =--ees weeeen 7359 35.20 1052 3206 0.0 289 54 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
K ik :
ﬂ W GE(AVG) WIFBE(AVE)
50 5 |
u | u e
Av vf/—"_',\/N
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 592497 63.94 68.20 -4.26 50.38 35.20 10.52 32.16 @.00 289 54 AVERAGE 1 593500 79,65 ---ees -eeee- 66,09 35.20 10.52 3216 .00 289 54 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210



ssamonas. FCC TEST REPORT

Report No. : FR432502F
2
Mode Band Edge
U-NII-8_6.525-7.125 802.11be EHT20_CH2_52/37_5935MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
WWIFI GE PEAK WIF|GE PEAK]
813 813 |
50 5.
P s A i b 43‘3W
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 77.10 86.20 1119 63.54 35.20 10.52 32.16 0.0 321 104 PEAK 1 593500 341 ---eee weeeee 69.86 35.20 10.51 3216 8.0 321 1g4 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
813 LW 1
ﬁ W GE(AVG) WIFBE(AVE)
50 5 |
u : u o I
Av ‘A/,l'—’_/\/\/v’
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 64.65 68.20 -3.55 5109 35.20 10.52 3216 @.00 321 184 AVERAGE 1 593500 77,05 ---ene -eeee- 63.50 35.20 10.51 3216 .00 321 104 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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Report No. : FR432502F
3
Mode Band Edge
U-NII-8_6.525-7.125 802.11be EHT20_CH2_37+2_5935MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
' M WL GE EA ‘ WFGE PEAK
813 813 | J7
i
50 5.
g : 4B‘BW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592458 67.47 86.20 -20.73 53.81 5.0 10.52 3216 0.0 308 70 PEA 1 5935.00 97.67 =--ees =eeee- B411 35.20 1052 3216 .00 0@ 7@ PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
W GE(AVG) WIFBE(AVE)
50 5 |
48 48 R e
Av “/HW
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 50.68 68.20 -17.60 37.84 35.20 10.52 32.16 @.00 308 70 AVERAGE 1 593500 88.49 ---eee -eeee- 749 35.20 10.52 3216 0.0 300 70 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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Report No. : FR432502F
3
Mode Band Edge
U-NII-8_6.525-7.125 802.11be EHT20_CH2_37+2_5935MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
WWIFI GE PEAK WIF|GE PEAK]
813 813 |
50 5.
1 WW»MWW“MM
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 589.19 55.84 86.20 -32.36 42.32 35.19 10.49 32.16 0.0 336 286 PEAK 1 593500 83.98 ---e-s -eeee- 7040 35.20 1052 3216 0.0 336 286 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
813 813 1
[\ WIRGEAVG) WIFBE(AVE)
50 5 |
48 48 |
Av \H/v/—ﬁﬁﬂv
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 4481 68.20 -13.39 3125 35.20 10.52 3216 @.00 336 286 AVERAGE 1 593500 75.40 ---ens -eeee- G154 35.20 10.52 3216 0.00 336 286 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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Report No. : FR432502F
4
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_5955MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 a5
WIFJGE PEAK] WIF|GE PEAK]
813 W 813 | J7
H MMMWNMMNWWMM i W
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 73.34 86.20 -14.86 59.88 35.10 10.52 3216 0.0 308 9 PEM 1 5955.00 117,22 ==-eme =eeeen 103,65 35.20 10.54 3017 .08 0@ 79 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
45 a5
813 813
W GE(AVE) WIFBE(AVE)
4 J/ 1 Lw—"'—’r
Av
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 62.60 68.20 -5.60 49.14 35.10 10.52 3216 0.00 308 79 AVERAGE 1 5955.00 16,98 ---enn -=---- 93,41 35.20 10.54 3017 0.00 300 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210



ssamonas. FCC TEST REPORT

Report No. : FR432502F
4
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_5955MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 a5
WIFI G PEAK] WIF|GE PEAK]
813 813 | F
50 1 5.
P A e e it gw WNWWWM
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.50 67.49 86.20 -20.60 53.96 35.89 10.51 32.16 0.0 108 118 PEAK 1 5955.00 109,63 ---ens ==e-e- 96.03 35.22 10.5 3017 0.0 lee 118 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
WIFIGE(AVE) WIFBE(AVE)
50 5 |
“ i
4 # //j,_,\’/
Av
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592133 5313 68.20 -15.07 39.69 35.89 10.51 3216 @.00 108 115 AVERAGE 1 595500 99.91 ---eme weeeee B6.31 35.22 10.55 3217 0.00  lo@ 118 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210

Page Number 1 C17 of C139



samons. FCC TEST REPORT Report No. : FR432502F

Pol. Horizontal Vertical
1‘,ﬂ“u!\mi(llBIMm) 1 Level (dBuVim)
1138 138
975 074
w [ | — —
\ | I LT i i WBE P
65-9_“ "_ [ I ] [ ] 6: — —_— i
WG N
w T U “ wg " lﬂk@ 1 i L ‘me(q\@
A gttty ol " ol it
Peak pasves e -
325
Avg !
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos .
freg level Line Liit Level Factor Loss Factor Factor Remark Linit Ouer Read Ant Cable Preamp Aux APos TPos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dwvfn dBuv/m A8 BV dB/m BB B dB o deg -
1 11910.00 45.38 74.80 -25.62 55.22 39.00 15.21 6L.@5 0.00 108 @ PEAK Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
2 11910.0@ 37.60 54.06 -15.48 44.44 39.08 15.21 6L.BS .08 1e@ @ AVERAGE 1 1191000 47.46 74.00 -26.54 5430 39.00 1521 6L.45 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C18 of C139

TEL : +86-512-57900158
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Report No. : FR432502F
5
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_52/37_5955MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 it 1
WHEBEAK WIF|GE PEAK]
813 813 | F
50 5.
! NRTRR L ol
488 89 W‘W’W
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5988.67 56.63 86.20 -3L57 43.09 5.0 10.50 32.16 0.0 308 69 PEAK 1 595500 95.70 ---e-s -eeee- 8213 35.20 10.54 3017 0.0 0@ 69 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
WIFLBE(AVG) WIFBE(AVE)
50 5 |
48 1 48 S ————
Av jxﬂ
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5915.35 4436 68.20 -13.04 30.81 35.20 10.51 3216 @.00 308 69 AVERAGE 1 5955.00 88,07 ---e-s --e--- 7450 35.20 10.54 3117 0.00 300 69 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C19 of C139
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ssamonas. FCC TEST REPORT

Report No. : FR432502F
5
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_52/37_5955MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
i1 95 i
WIF 6 PEAK] WIF GE PEAK
i3 LW | F
50 1 il
fppfireiry 488 W
Peak
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 58419 56.13 86.20 -32.07 42.95 34.87 10.4 3213 0.0 354 258 PEAK 1 595500 90,39 ---eee -eeee- 76,80 35.20 10.54 3017 0.0 34 258 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
i1 95
1
i3 LW
W Mvea WIH GE(AVE)
50 \A A |
44 1 L W
Av ﬁﬂv
g 125 125
163 163
825 5651, 5. 5903, 5928, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.67 4435 68.20 -13.05 30.80 35.20 10.51 32.16 @.00 354 258 AVERAGE 1 595500 802 ---e-s -ee--- 68,45 35.20 10.54 3217 0.0 354 258 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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Report No. : FR432502F
6
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_ 37+2 5955MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
ik ik 1
WIFIEEM WIF|GE PEAK
813 813 | F
50 1 5. WWWWMW
I 0 W
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5867.14 57.10 86.20 -31.10 43.66 35.12 10.48 32.16 0.0 308 69 PEAK 1 595500 96,76 ---e-s -=e--- B3.19 35.20 10.54 3017 0.0 00 69 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
WIF GE[AVG WIFBE(AVE)
50 5 |
48 1 488ﬂ¢w
Av
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 5917.84 4434 68.20 -13.86 30.79 35.20 10.51 3216 @.00 308 69 AVERAGE 1 595500 B7.19 ---eee weeee- 7370 35.20 1054 3017 0.00 300 69 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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.. FR432502F

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_ 37+2_5955MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
WWIFI GE PEAK 1 WIF|GE PEAK]
813 813 | F
50 5.
1 i
43 ik W
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5893.25 56.62 86.20 -31.58 43.13 35.16 10.49 32.16 0.0 308 359 PEAK 1 595500 88,17 ---e-s -ee-e- 74,60 35.20 10.54 3017 0.00 00 359 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
K ik !
WIF GETAVG WIFBE(AVE)
50 5 |
48 1 48 P ——
Av Jv/_/—r\’b/\f’
g 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5913.92 4431 68.20 -13.89 30.76 35.20 10.51 3216 @.00 308 359 AVERAGE 1 595500 79.35 ---eee weeeen 65.78 35.20 10.54 3017 0.00 300 359 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C139

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmmmm 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
I WA | WREENG)
Peak mm | - T —— P AP T pattanti i ol s N E——— " "
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12350.08 47.9 74.80 -26.19 54.24 39.10 15.54 60.% @.00 --- --- PEAK 1 12350.00 47.18 74.80 -26.72 53.62 39.18 15.54 60.% @.08 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number . C23 of C139
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Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WNE(@ , WNE(@
1 b oA i
Peak g i B i s et
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 47.63 88.20 -40.57 53.33 39.38 15.92 60.92 .00 PEAK 1 12830.00 48.38 88.20 -39.82 54.08 39.30 15.92 60.%2 @.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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ssamonas. FCC TEST REPORT

Report No. : FR432502F
9
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_5965MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 33 !
45 a5
WWIFI GE PEAK WIF|GE PEAK
i
813 813
1 | I
650 5.
ittt
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.84 72.9 88.20 -15.30 59.35 5.0 10.51 32.16 0.6 316 77 PEM 1 5959.00 11213 ==-eme woeeen 9.5 3522 10.55 .07 0.08 36 77 Pesk
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
W GE(AVG) WIFBE(AVE)
50 1 5 |
4a.a_’_/_h/‘\/_\/ 4 Lﬁ___/
Av
g 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 592168 6@.78 68.20 -7.42 47.13 5.0 1051 3216 060 316 77 AVERAGE

Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 5965.00 102,96 ------ ------ B9.36 35.22 1055 3117 0.00 316 77 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210

Page Number 1 C25 of C139



ssamonas. FCC TEST REPORT

Report No. : FR432502F
9
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_5965MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
45 a5
WWIFI GE PEAK WIF|GE PEAK]
813 813 | F
N 1 " WMWMWWM
4BIBMMWWMMWWWW u
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5967.04 63.98 66.20 -24.20 50.44 35.20 10.50 3216 0.6 317 113 PENK 1 5965.00 167,04 ---enn -eeeen 93,47 35.20 10.54 3017 a0 317 103 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
813 813
W GE(AVG) WIFIBE(AVE)
50 5 |
1
48 48 W
Av
g 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 5910.68 52.26 68.20 -15.94 38.72 35.20 10.50 32.16 @.00 317 113 AVERAGE 1 5965.00 96,99 ---eee -eeee- 03,42 35.20 10.54 3017 0.08 317 113 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210

Page Number 1 C26 of C139



sammanae. FCC TEST REPORT

Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
i 1 P e al 1 et T b g, ]
Peak e e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11930.00 47.53 74.00 -26.47 54.35 39.08 15.20 6L.e4 .00 PEAK 1 11930.00 47.33 74.80 -26.67 5415 39.80 15.22 6L.e4 @.0p - - PEAK
Sporton International Inc. (Kunshan) Page Number : C27 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210




FCC TEST REPORT

SPORTON LAB.

Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAGEA
0 T I A g o] ol 1 sttt |
Peak 484 5 g A et e
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12330.08 47.84 74.80 -26.16 54.15 39.14 15.53 60.95 .00 PEAK 1 12330.08 47.51 74.80 -26.49 53.82 39.14 15.53 60.% @.08 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C28 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210




samons. FCC TEST REPORT Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WNE(@ i WGE(@
Peak 88 SN e I T s nwmf\ 1 i i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12810.08 47.66 83.20 -41.14 5278 39.30 15.99 60.92 @.00 -~  --- PEAK 1 12810.00 47.63 88.20 -40.57 53.35 39.30 15.9 6.9 @.08 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C29 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210



FCC TEST REPORT

SPORTON LAB. Report No. : FR432502F
12
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_Full_5985MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 a5
WWIFI GE PEAK WIF|GE PEAK
813 1 813 |
650 5.
R
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5986.28 77.96 66.20 -10.24 64.42 35.20 10.50 32.16 0.0 308 8L PEAK 1 5985.00 109,74 ---ene weeeen 9.14 35.22 10.5 3017 0.0 0@ BLPEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
. W GE(AVG) WIFIBE(AVE)
ss.oMW B0
48 48
Av
g 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 589444 64,50 68.20 -3.68 51.02 35.17 10.49 3216 @.00 308  B1 AVERAGE 1 5965.00 100,62 ------ -=---- B6.85 35.34 10.68 3217 0.0 300 BL AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C139

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB. Report No. : FR432502F
12
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_Full_5985MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
WIHEBEEAK] WIF|GE PEAK]
813 813
1 niiJ i o B R i
i WWWWW B
syttt <44
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5983.40 72.96 66.20 -15.24 59.42 35.20 10.50 32.16 0.0 108 118 PEAK 1 5985.00 104,43 =--eme woeeen 9.66 35.34 10.68 3217 .00 lea 118 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 95 1
813 813
W GE(AVG) WIFBE(AVE)
50 1 Ww// 5
45.3/’—/‘_/“’W 3 L/
Av
g 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5982.44 60.06 68.20 -B.14 46,52 35.20 10.50 3216 @.00 109 115 AVERAGE 1 598500 93.16 ---ees =eeee- 7949 35.27 10.57 3017 0.00  log 118 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C139

TEL : +86-512-57900158
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sammanae. FCC TEST REPORT

Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
1 NPT o L v s "
Peak L e e e— A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11970.00 4630 74.00 -27.7% 53.68 39.08 15.25 6L.&3 .00 PEAK 1 11970.00 4671 74.80 -27.29 53.49 39.80 15.25 6L.@3 @.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210

Page Number : C32 of C139




ssamonas. FCC TEST REPORT

Report No. : FR432502F
13
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_PC 20MHz,Loc 4_5985MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
1
i1 95
WIF| GE PEAK
i3 LW | F
50 il
f WMWWMMM
ok Ml
44 L
Peak
125 128
163 163
825 5657, 5688, 5921, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5881.60 56.43 86.20 -3L.77 43.02 35.89 10.48 3216 0.0 308 63 PEM 1598500 97,01 ---ens -oeee- B3.41 35.22 105 3017 0.0 00 B3 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
i1 95
1
i3 LW
WH 6E(AVG) WIH GE(AVE)
50 A |
44 1 48 [ —————
AV V\/,_/"FMN
g 125 125
163 163
825 5657, 5688, 5921, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5982.76 44.45 68.20 -13.75 30.81 35.20 10.50 3216 @.00 308 83 AVERAGE 1 5985.00 86,89 ---ene -ee-e- 730 3522 1055 3007 000 300 B3 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210



samons. FCC TEST REPORT Report No. : FR432502F

13
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_PC 20MHz,Loc 4_5985MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
I, Il GE PEAK] WIF|GE PEAK]
813 w 813 | F
50 5.
! o ———y
Hirlfpriig it
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5883.24 5619 86.20 -32.01 42.77 %5.10 10.48 32.16 0.0 305 113 PEAK 1 598500 9013 ---eee -eeee- 76,66 35.20 10.54 3017 0.0 05 103 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
K ik *
/-\ IF GE(AVG), WIFBE(AVE)
50 ¥ 5 |
48 1 48 Pi———
Av
g 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 56%9.68 44.27 68.20 -13.93 30.75 35.19 10.49 3216 0.0 305 113 AVERAGE 1 598500 79.46 ---ens -eeee- 65.89 35.20 10.54 3217 .00 305 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C139

TEL : +86-512-57900158
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ssamonas. FCC TEST REPORT

Report No. : FR432502F
14
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_LRU 484+242, oc 4_5985MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
v by WRGEBEAK
813 813 | F
50 5.
! WW
4gg b ol i Wit 43‘3W
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5918.76 55.62 66.20 -32.58 42.87 5.0 10.51 32.16 0.0 297 85 PEM 1 5985.00 96,10 ---e-s -oe--- B2.46 35.25 10.5 3217 @.0e 297 85 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
WL GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 (P —————
Av
g 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5699.88 44.23 68.20 -13.97 30.78 35.20 10.49 3216 @.00 297 85 AVERAGE 1 598500 86,27 ---ens -ee--- TL67 35.22 1055 3117 008 297 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C350f C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210



ssamonas. FCC TEST REPORT

Report No. : FR432502F
14
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_LRU 484+242, oc 4_5985MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
. W GE PEAK] 1 WIF|GE PEAK]
B3 W B3 | F
50 5.
! WWWWMWWW
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnB B BN B B B B o g
1 587476 56.56 86.20 -31.64 43.20 35.85 10.47 32.16 0.0 305 112 PEAK 1 598500 88.17 ---e-s -eeee- 74,60 35.20 10.54 3017 e.0e 05 102 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
N B !
(_\\ IF GE(ANG) WIFBE(AVE)
50 5 |
48 1 48 P ————
Av
g 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5983.88 44.16 68.20 -24.04 30.62 35.20 10.50 3216 @.00 305 112 AVERAGE 1 598500 79.10 ---ens -eeee- 65,53 35.20 10.54 3017 0.00 305 112 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C139

TEL : +86-512-57900158
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sammanae. FCC TEST REPORT

Report No. : FR432502F

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
Peak BB it R .,, o i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12299.00 46.81 74.80 -27.19 5311 39.19 15.50 60.99 .00 PEAK 1 12299.00 46.40 74.80 -27.60 5270 39.19 15.50 60.%9 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210

Page Number : C37 of C139



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
438 e AN A 1 e
Peak gty bt o Ko
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.08 47.12 88.20 -41.08 52.88 39.38 15.87 60.93 .00 PEAK 1 1770.00 47.47 88.20 -40.73 53.23 39.30 15.67 60.93 @.00 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C38 of C139
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samons. FCC TEST REPORT Report No. : FR432502F

17
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_Full _6025MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
45 a5
WWIFI GE PEAK l WIF|GE PEAK]
813 1 813 | F
B0 W B0
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnB B BN B B B B o g
1 5671.60 77.80 66.20 -10.40 64.46 35.83 10.47 3216 0.6 314 T7PEN 1 6625.00 168,24 ---enn =oeeen 94,64 35.22 1055 3017 @08 34 77 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 !
813 813
| W GE(AVG) I WIFBE(AVE)
Bl /\MWWW i
48 48 L'_’_,/—
Av
g 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 592480 64.27 68.20 -3.93 58.71 35.20 10.52 32.16 0.0 314 77 AVERAGE 1 6625.00 98,21 ---eme =eeee- B4.44 35,34 10.68 3207 0.0 314 77 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C39 of C139
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FCC TEST REPORT

SPORTON LAB. Report No. : FR432502F
17
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT160_CH15 Full 6025MHz
ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
W K | WIF|GE PEAK]
813 i 813 | F
50 5.
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnB B BN B B B B o g
1 5883.40 7414 86.20 -14.06 60.72 35.10 10.48 32.16 0.6 311 112 PEAK 1 6625.00 162,36 ---=nn ==---- B8.56 35.36 10.61 3217 .0 311 102 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
813 813
W GE(AVG) I WIFBE(AVE)
50 5 |
1
48 48 L‘/__»,_/
Av
g 325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 591160 57.32 68.20 -10.88 43.78 35.20 10.50 32.16 @.00 311 112 AVERAGE 1 6625.00 9181 ---eme weeeee 78,81 35.36 10.61 3217 0.0 311 112 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C139
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Pol. Horizontal Vertical
mmmmm 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
T AT " - T LT |
Peak L e i it N
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.00 47.65 74.80 -26.35 54.30 39.05 15.31 6Ll .00 PEAK 1 12850.00 46.63 74.80 -27.37 53.28 39.85 15.31 6L.el @.08 -~  --- PEAK
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18
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_PC 40MHz,Loc 4_6025MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 !
e m@ﬂy W6 PEAK
™ L T [
813 813 | F
50 5.
Kol vt W1 ittt
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5918.20 56.38 66.20 -3L.B2 42.83 5.0 10.51 32.16 0.0 325 159 PEMK 1 6625.00 97.17 =--eee woeeee B3.40 35.34 10.68 3217 0.0 325 159 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
W GE(AVG) | WIFBE(AVE)
50 5 |
48 ! 48 P ——————
Av
g 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.60 46.36 68.20 -21.99 32.75 35.20 10.51 32.16 @.00 325 159 AVERAGE 1 6625.00 88,34 ---eme -eeeen 7457 35.34 10.68 3217 0.0 325 159 AVERAGE
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18
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_PC 40MHz,Loc 4_6025MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 i
WIFI GE PEAK] WIF|GE PEAK]
o
813 813 |
50 5.
1 WWW
b s AL
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 590420 56.16 86.20 -32.04 42.62 5.0 10.50 32.16 0.0 336 354 PEAK 1 6625.00 90.70 ---ens -=---- 76,93 35.34 10.68 3217 0.0 336 354 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
i m m @LE [AVG) I WIFBE(AVE)
50 ¥ —+H y 5 |
48 1 48 I ————
Av
g 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 5920.60 44.85 68.20 -13.35 3130 35.20 10.51 3216 @.00 336 354 AVERAGE 1 662500 BL32 ---ems =oeee- 68,55 35.34 10.68 3217 0.0 336 354 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C43 of C139
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19
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_LRU 996+484,Loc 4_6025MHz

ANT CDD 1+2

Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
a5 il 1

IR W Vi ‘ i W GEPEAK
T e

50 il

s IJ-‘hA‘ml J'i I I, W#w i
Peak
125 128
163 163
825 5685, 5908, 5045, 5985, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnB B BN B B B B o g
1 5897.20 57.04 88.20 -3L.16 43.53 35.18 10.49 3216 0.0 323 1S9 PENK 1 6625.00 96,97 ---ene woeee- B3.05 35.38 10.61 3217 .00 33 159 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
i1 95
1
i3 LW
WH 6E(AVG) I WIH GE(AVE)
50 A |
44 1 L P ep—
g 125 125
163 163
825 5685, 5908, 5045, 5985, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.60 44.95 68.20 -13.25 31.40 35.20 10.51 3216 @.00 323 159 AVERAGE 1 6625.00 88.38 ---enn -oe-e- 7461 35.34 10.68 3217 0.0 323 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C44 of C139
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19
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_LRU 996+484,Loc 4_6025MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
W GE PEAK] WIF|GE PEAK]
813 813 |
650 1 5.
Ny s A oyl WWWWWM
[T RS 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5860.60 57.82 86.20 -30.38 44.56 34.96 10.46 32.16 0.00 338 353 PEMK 1 6625.00 9182 ---ems =eeee- 78,05 35.34 10.68 3217 0.0 338 353 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
avaye'™? | WREEWE)
50 W W ¥ 5 |
48 1 48 P p———————
Av
g 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.60 44.43 68.20 -13.70 30.93 35.20 10.51 32.16 0.0 338 353 AVERAGE 1 6625.00 8230 ---ens -=---- 68,53 35.34 10.68 3217 0.0 338 353 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C45 of C139
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WNE(@ i WGE(@
. W i L L . » e A, .
Peak s e By ittt .
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12370.08 46.91 74.80 -27.09 53.27 39.06 15.56 60.% @.08 ---  --- PEAK 1 12370.00 46.70 74.80 -27.30 53.86 39.86 15.56 60.% @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C46 of C139
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
488 s A Al oobpipi e Ao
Peak bl i ——
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12699.00 46.89 74.80 -27.11 5273 39.29 15.81 60.94 @.08 -~  --- PEAK 1 126%9.00 47.24 74.80 -26.76 53.08 39.29 15.81 6.9 @.08 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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22
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT320_CH31_Full _6105MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
45 a5
IF 6E PEAK WIF|GE PEAK]
\
B3t 813 |
650 5.
48 48
Peak
325 35
163 163
) 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5787.88 77.44 86.20 -10.76 64.33 3470 10.40 3199 0.0 34 62 PEM 1 6105.00 106,60 ------ ------ 92.60 35.50 10.68 3218 .00 384 B2 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 it 1
813 813
| W GE(AVG) WIFBE(AVE)
65.0/W 5
48 48
Av
g 325 35
163 163
51t 5849, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 57%.54 64.68 68.20 -3.50 5168 34.70 10.40 32.02 @.00 304 B2 AVERAGE 1 610500 95.85 ---ees weeee- BLES 35.50 10.68 3218 .00 304 B2 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C48 of C139

TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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22
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT320_CH31_Full _6105MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
WWIFI GE PEAK WIF|GE PEAK]
813 813 |
50 5.
1
4“’\“ L R e e 89
Peak
325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5864.68 54.76 86.20 -33.44 4147 349 10.46 3216 0.0 293 112 PEXK 1 6105.00 100,64 ----ns -=---- B.00 35.24 105 3017 a0 293 102 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
WIFBE(VE) WIFBE(AVE)
50 i 5
48 48
Av
g 325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 57%.44 57.94 68.20 -10.26 44.84 3470 10.40 32.00 0.00 293 112 AVERAGE 1 610500 89.12 ---ems =oeee- 7501 3550 10.69 3208 0.00 293 112 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C49 of C139
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA
ol gl
Peak 488, MMWNWHWWW“‘WJ = g i § ; - sttt
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12210.08 47.57 74.80 -26.43 54.02 39.11 15.43 60.99 @.00 -~  --- PEAK 1 12210.00 47.18 74.80 -26.72 53.73 39.01 15.43 6099 @.08 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C50 of C139
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23
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT320_CH31_PC 80+40MHz,Loc 6_6105MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
I sl MMAW LMWWM ‘ VI Ge PEAK
Yy ‘
813 f 813 |
650 1 5.
s WWWWMMMW s
Peak
325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 598180 59.75 66.20 -18.45 46.21 35.20 10.50 32.16 0.0 314 159 PEAK 1 6105.00 98,80 -----s -=---- B4.80 35.50 10.67 3217 0.0 314 159 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
W GE(AVG) | WIFBE(AVE)
Il 1 It MW
Av
g 325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5918.76 48.35 68.20 -19.85 34.80 35.20 10.51 3216 @.00 314 159 AVERAGE 1 6105.00 88.35 ---ens ==e-e- 7435 35.50 10.67 3217 0.00 314 159 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210

Page Number : C51 of C139
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23
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT320_CH31_PC 80+40MHz,Loc 6_6105MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
WIFIGE PE WIF|GE PEAK]
813 813 |
50 5.
; ¥ bttt
48 48
Peak
325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5921.64 55.88 66.20 -32.30 42.33 3.0 1051 3216 @0.60 361 357 PEAK 1610500 9238 ---ees -eeee- 78,38 35.50 10.67 3217 0.0 361 357 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
J\/\/\mﬂﬂ/\m 16E(NVG) | WIFBE(AVE)
50 7 U V \( ]V V T 5 |
s 1 g R T —
Av
g 325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.60 45.26 68.20 -20.% 3171 35.20 10.51 3216 @.00 361 357 AVERAGE 1 610500 BL.8L ---ens ==e-e- 68,81 35.50 10.67 3217 .08 361 357 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C52 of C139
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24
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT320_CH31_LRU 996*2+484,Loc 6_6105MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 !
' AN g Ml ‘ i W B PEAK
813 ! 813 | F
50 { 5.
o T M‘lhmiﬁ%# MWMNWJMMWM
a—— 3
Peak
325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 588132 59.94 86.20 -18.26 46.53 35.89 10.48 32.16 0.0 315 157 PEMK 1 6105.00 97.60 ------ -=---- B3.60 35.50 10.67 3217 8.0 315 157 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5

B, 3
W GE(G) W SE(AG

B0 B0 H |HH"HH H HT'_‘ H HHT
a ! e L}M

Av
g 325 35
163 163
v
5185 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5899.88 46.15 68.20 -20.05 32.62 35.20 10.49 3216 @.00 315 157 AVERAGE 1 610500 87,54 ---eee weeeen 73,54 35.50 10.68 3218 0.0 315 157 AVERAGE
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24
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT320_CH31_LRU 996*2+484,Loc 6_6105MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 1
WIFI GE PE WIF|GE PEAK]
813 813 |
50 5.
ok e b el d b " m..‘hnu
a8 A ¥ 0
Peak
325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 59172 55.56 66.20 -32.64 42.82 35.20 10.50 32.16 0.0 361 357 PEAK 1610500 9251 ---ees =eeeee 78,51 35.50 10.67 3217 0.0 361 357 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
h/\/\/\ﬂ(\/\m L0 | WRSEA)
50 R R B B S R 5 |
48 1 48 L“NM
Av
g 325 35
163 163
51t 5840, 5913, 5977, 041, 6105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.24 44,61 68.20 -13.59 3106 35.20 10.51 3216 @.00 361 357 AVERAGE 1 6105.00 BL.20 ------ -=---- 68,20 35.50 10.67 3217 0.0 361 357 AVERAGE
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12530.00 47.69 74.80 -26.91 53.24 39.13 15.68 60.%6 .00 PEAK 1 12530.00 47.60 74.80 -26.40 53.75 39.13 15.68 60.% @.08 ---  --- PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12670.08 47.99 88.20 -40.21 53.66 39.38 15.95 60.92 .00 PEAK 1 12870.08 47.77 88.20 -40.43 5344 39.30 15.95 60.92 @.0 - - PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12950.08 47.9 83.20 -40.22 53.68 39.20 16.01 60.91 @.00 -~ --- PEAK 1 12950.00 48.40 83.20 -39.80 5410 39.20 16.01 6091 @.08 -~ --- PEAK
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13630.08 47.69 83.20 -40.51 53.46 39.07 16.06 60.% @.00 -~  --- PEAK 1 13830.00 47.58 B88.20 -40.62 53.35 39.87 16.06 co.% @.08 ---  --- PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12899.00 47.47 88.20 -40.73 53.12 39.38 15.96 60.91 .00 PEAK 1 128%.00 47.54 B83.20 -40.66 53.19 39.30 15.96 6.9 8.8 -- - PEAK
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12970.00 46.91 83.20 -41.29 52.62 39.16 16.03 60.% @.08 -~  --- PEAK 1 12970.00 47.64 83.20 -40.56 53.35 39.16 16.03 co.% @.08 ---  --- PEAK
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12930.08 47.5 83.20 -40.64 53.24 39.24 15.99 60.91 @.08 -~ --- PEAK 1 12930.00 47.48 88.20 -40.72 53.16 39.24 15.99 6.9 @.08 -~ --- PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.08 48.76 83.20 -39.44 54,54 39.03 16.08 60.69 @.00 -~  --- PEAK 1 13670.00 48.74 88.20 -39.46 5452 39.83 16.08 60.89 @.00 -~ --- PEAK
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Pol. Horizontal Vertical
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 47.91 74.00 -26.09 53.66 39.47 16.23 60.85 .00 PEAK 1 13390.00 47.99 74.80 -26.01 53.14 39.47 16.23 60.65 0.08 -~ --- PEAK
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.08 45.30 83.20 -39.99 53.37 38.99 16.38 60.3%5 @.00 -~ --- PEAK 1 13710.06 48.70 88.20 -39.50 53.77 38.99 16.38 60.3%5 0.08 ---  --- PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13030.08 47.91 88.20 -40.29 53.68 39.08 16.11 60.88 .00 == PEAK 1 13030.00 47.82 88.20 -40.38 53.59 39.80 16.11 6.68 @.08 - - PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13370.08 47.35 74.80 -26.65 52.58 39.41 16.20 60.86 .00 PEAK 1 13370.00 47.02 74.80 -26.98 5225 39.41 16.22 60.66 0.08 -~  --- PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1369.00 45.00 83.20 -40.20 53.10 38.93 16.37 6048 0.00 -~  --- PEAK 1 136%9.00 48.66 88.20 -39.54 53.76 38.93 16.37 co.4e 0.00 -~  --- PEAC
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Pol. Horizontal Vertical
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13250.08 46.74 74.80 -27.26 52.3¢ 39.10 16.17 60.67 @.00 ---  --- PEAK 1 13250.00 46.96 74.80 -27.04 52.5% 39.10 16.17 c0.67 @.08 -~  --- PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13419.00 46.81 88.20 -41.39 5194 39.48 16.24 60.85 .00 PEAK 1 13410.00 47.07 88.20 -41.13 52.20 39.48 16.24 60.85 @.08 - - PEAK
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Pol. Horizontal Vertical
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13570.08 45.87 83.20 -39.33 54.00 39.23 16.30 60.68 0.00 ---  --- PEAK 1 13570.00 48.33 88.20 -39.87 53.46 39.23 16.32 60.68 0.00 -~  --- PEAK
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13330.08 47.45 74.80 -26.55 52.82 39.29 16.20 60.66 @.00 ---  --- PEAK 1 13330.08 47.18 74.80 -26.72 52.65 39.29 16.20 60.86 0.08 ---  --- PEAK
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13799.00 45.59 88.20 -39.61 53.43 36.98 16.42 60.16 .00 == PEAK 1 137%.00 48.30 88.20 -39.99 53.14 38.90 16.42 6016 @.00 - - PEAK
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13%99.00 49.63 88.20 -39.17 53.12 39.09 16.51 59.69 .00 PEAK 1 13%90.00 49.82 88.20 -38.38 53.91 39.89 16.51 59.69 @.00 - - PEAK
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Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229_7095MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
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Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71532 72.53 88.20 -15.67 57.73 3575 1159 3234 0.0 308 4L PEN 1 7895.00 116,75 ==-ene woeeen 102,60 35.70 1157 3252 .08 0@ 41 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
45 a5
813 813
VY WIGEVG) W GE(AVE)
650 ‘ 5 |
48 \/_\’L 48 L_‘_’_,,._/-—
Av
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 63.96 68.20 -4.24 49.16 35.75 1159 32.54 0.0 308 41 AVERAGE 1 7895.00 106,88 ----ns ------ 92,13 3570 1157 3252 0.00 300 41 AVERAGE
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Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229_7095MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
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163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeddnB B BN B B B B o g
1 712612 73.88 86.20 -14.32 59.88 35.75 1159 3254 0.0 240 162 PEAK 1 7895.00 110,17 ==-eee weeen 97.44 35.67 1156 3250 .00 240 162 PEAC
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Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 715.60 64.99 68.20 -3.21 58.19 35.75 1159 32.54 0.0 240 162 AVERAGE 1 7095.00 183,73 =--ene =oeeen B9.00 35.67 1156 3250 @.00 240 162 AVERAGE
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samons. FCC TEST REPORT Report No. : FR432502F

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
I WHEEA | WREENG)
Peak MWA h o PO g et ‘ DWM I Tl ey i ] ey b
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14199.00 45.34 83.20 -39.86 52.28 39.28 16.65 59.67 @.00 -~  --- PEAK 1 1419.00 48.27 88.20 -39.93 52.21 39.28 16.65 59.87 @.08 -~  --- PEAK
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45
Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229_106/54_7095MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
ity WWIFI GE PEAK WIF|GE PEAK]
813 813 |
650 i 5. MMWMWW
4 = 4&3W~WMW
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 722044 57.60 86.20 -30.60 42.86 35.70 11.66 32.62 0.0 286 3L PEMK 1789500 97,87 =--eee weeeee B3.12 3570 1157 3252 0.0 286 31 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
W GE(AVG) WIFBE(AVE)
650 5 |
48 i 48 Pty
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 71%.68 45.33 68.20 -20.67 30.58 35.71 11.64 32.60 @.00 286 31 AVERAGE 1 789500 86,90 ------ ------ 7015 3570 1157 3252 0.08 286 31 AVERAGE
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45
Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229_106/54_7095MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
i1 95
" WIF 6E PEAK] 1 WIF GE PEAK
i3 LW |
50 i il
reiugmerigeamrptrd =i
488 88 W
Peak
125 128
163 163
Ties . 14, T8, i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 723168 58.38 66.20 -19.82 43.65 35.70 11.66 32.63 0.0 308 154 PEAK 1 789500 89.79 ---eme weeee- 75,04 3570 1157 3252 0.00 00 154 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 1134
i1 95
1
i3 LW
ﬂ WH 6E(AVG) WIH GE(AVE)
50 A |
44 1 48 e
Av M),—/_"_/\M
g 125 125
163 163
Ties . 14, T8, i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 718372 45.36 68.20 -20.B4 30.59 35.73 1163 32.59 0.0 308 154 AVERAGE 1 789500 BL9B ---ene -oe-e- 7.3 3570 1157 3252 .00 300 154 AVERAGE
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46
Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229_40+6_7095MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 it 1
M WWIFI GE PEAK WIF|GE PEAK]
813 813 |
50 5.
1 WWMWWMW
488 88 WNWW
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 7197.80 56.36 86.20 -3L.B4 41.62 35.70 11.64 32.60 0.00 308 3B PEMK 1709500 95,44 --eeme ooeeen B0.69 35.70 1157 3252 .08 0@ 38 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
1
813 813
W GE(AVG) WIFBE(AVE)
65.0W 5 |
48 1 48 e
AV ﬁwﬁ
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7180.84 45.37 68.20 -10.03 30.58 35.74 11.63 3258 @.00 308 3 AVERAGE 1 789500 86,95 ---ens -eeee- L% 3570 1157 3152 0.00 300 38 AVERAGE
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46
Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229_40+6_7095MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5 i
ul WWIFI GE PEAK WIF|GE PEAK]
813 813 |
650 1 5.
kst b o o s Frasaiser it
48 48
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71419 57.02 86.20 -3L.18 42.19 35.78 1160 3255 0.0 159 360 PEAK 1789500 90,17 ---ens woeeen 7541 3570 1157 3252 0.08 159 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
45 a5
813 813 !
ﬂ W GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 |
AV w/ﬂw
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 718044 4535 68.20 -10.65 30.57 35.74 1163 32.59 @.00 159 360 AVERAGE 1 789500 BL5T ---eme weeee- 66,82 35.78 1157 3252 .08 159 360 AVERAGE
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SPORTON LAB.

Report No. : FR432502F

Pol. Horizontal Vertical
mmmmm 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
WNE(@ WHGE(@
s - Tt d - g
Peak b it P .
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13850.00 47.9 B88.20 -40.24 52.58 38.95 16.45 60.02 .00 PEAK 1 13850.00 48.99 88.20 -39.21 53.61 38.95 16.45 co.62 0.08 ---  --- PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEAS
al ittt PR e al . e et
Peak o T ———— et
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14610.00 45.05 83.20 -40.15 5211 39.10 16.50 59.68 @.00 ---  --- PEAK 1 14810.00 47.98 88.20 -40.22 52.84 39.10 16.52 S9.68 @.00 ---  --- PEAK
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52
Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full_7085MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
45 a5
WWIFI GE PEAK WIF|GE PEAK]
813 1 813 |
650 5.
48 48
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7136.68 76.13 88.20 -12.07 6131 35.77 1160 32.55 0.0 289 35 PEM 1 78685.00 113,35 ==-eme woeeen 95.67 35.63 1154 32.49 .00 289 35 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
) W GE(AVG) WIFIBE(AV)
650 \/_\/‘ 5
s \/\Jx—\ 8
Av
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7138.60 63.78 68.20 -4.40 48.95 35.78 1160 32.55 @.00 289 35 AVERAGE 1 78685.00 104,30 ---ens -oeee- B9.62 35.63 1154 32.49 @0.00 289 35 AVERAGE
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52
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT40_CH227_Full_7085MHz
ANT CDD 1+2

Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

134 1134 1

i1 95
MM\ WIF 6E PEAK] WIF| GE PEAK
i3 LW |

) WWWWMWMMMMWM )
48 48
Peak
325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnB B BN B B B B o g
1 715052 69.54 88.20 -18.66 54.78 35.79 11.61 32.56 @0.00 246 153 PEMK 1 7665.00 109,38 ---ens -oeee- 94,67 35.65 1155 32.49 .00 246 153 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
W GE(AVG) WIFIBE(AV)
650 \/\_/1 5 |
i x\& i L__,_,
Av
g 325 35
163 163
Ties . 4, T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 713092 59.42 68.20 -B.78 44.61 35.76 1159 32.54 0.0 246 153 AVERAGE 1768500 99.44 --eeme ooeeen B4.73 35.65 1155 3249 .00 246 153 AVERAGE
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Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
I WHEEA) i WREENG)
N F“ ™ i N “\‘A Lk
Peak s e = s . 4
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14179.00 45.30 88.20 -39.99 52.27 39.24 16.64 59.85 .00 PEAK 1 14170.00 48.10 83.20 -40.19 52.67 39.24 16.64 59.85 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
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Report No. : FR432502F

Pol. Horizontal Vertical
mmmmnn) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA
3 iAo bl i 0l | L ey
Peak o ST
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13899.00 47.12 88.20 -41.08 5L.59 38.99 16.47 59.93 .00 PEAK 1 138%.00 47.15 83.20 -41.85 SL.62 38.99 16.47 59.93 @.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A5NV-A9210
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FCC TEST REPORT

SPORTON LAB. Report No. : FR432502F
54
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT80_CH215 Full_7025MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
(i 133 !
45 a5
| WWIFI GE PEAK WIF|GE PEAK
813 1 813 |
650 5.
48 48
Peak
325 35
163 163
1z TOg. . THA. [£]8 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713184 77.53 86.20 -10.67 62.72 35.76 1159 3234 0.0 308 36 PEAK 1 7625.00 11113 ==eeme weeen 96,54 35.53 1148 32.42 .00 0@ 36 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
45 a5
813 813
4 W GE(AVG) WIFIBE(AV)
50 5 |
it M 8
Av
g 325 35
163 163
1z TO. . THA. [£]8 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant CablePreamp Aux  APos TPos Linit Quer Read Ant Cable Preamp Auwc APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 713148 6510 68.20 -3.10 50.29 35.76 1159 32.54 @.00 308 36 AVERAGE 1 7625.00 16114 ---ene weeeen B6.55 35.53 1148 32.42 .00 300 36 AVERAGE
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